Go Back  RCU Forums > Classifieds & Marketplace > Cars, Trucks, and Tanks - All Ad listings
Reload this Page >

Jagdpanzer 38t Hetzer - 1/6 scale RC model by Warprints - unassembled kit

Notices
Cars, Trucks, and Tanks - All Ad listings Listings by RCU members of personally owned RC cars, trucks, tanks, and kits for sale.

Jagdpanzer 38t Hetzer - 1/6 scale RC model by Warprints - unassembled kit

Old 01-13-2024, 01:18 AM
  #1  
50koruny
Thread Starter
 
50koruny's Avatar
 
Join Date: Jul 2018
Posts: 68
Received 49 Likes on 27 Posts
Default Jagdpanzer 38t Hetzer - 1/6 scale RC model by Warprints - unassembled kit

Unassembled kit of Jagdpanzer 38t Hetzer - 1/6 scale RC model by Warprints.
This version of the kit includes the basic hardware package.

The kit was designed as an RC tank. Parts are massive and durable.
Total weight of plastic parts is more than 14kg (31 lbs).

The 1/6 scale kits are made to order, for this reason the handling time is 6-8 weeks.

Due to the size and dimensions it is shipped in 3 separate boxes.

Kit contain 414 3D printed parts (including tracks) and 573 pieces of various hardware.
Printed with ASA, PET(G) and resin.
NO PLA!!!
Temperature resistance of at least 84C (183F)

There is everything for the building inside, including 4 servomotors and complete drivetrain.

DOES NOT INCLUDE control unit, receiver, transmitter, battery, smoke and sound effects!!!

Including:
- biggest surfaces are coated with XTC-3D
- steel handles
- all hatches openable
- servo controlled vertical and horizontal movement of the canon
- servo controlled recoil
- movable gunners sight coupled with gun
- realistic guns rifling
- realistic periscopes
- 360 rotating machinegun
- LED light for the front light (2x5mm LED)
- LED light for the tail light (3x3mm LED)
- tracks tensioners
- working suspensions
- detachable spare track links
- rubber rims of roadwheels
- Mg-34 machinegun
- ready for easy installation of the smoke generator

You can check the assembly guide for mode details:
https://drive.google.com/file/d/1VdS...ew?usp=sharing

COLOUR MAY DIFFER FROM PICTURES SHOWN.

Price (incl. HW kit): 1374USD + shipping

I also offer a version without the HW package and the assembled model.
For more info, please, contact me.

Contents of the Basic Hardware package:

M6 threaded rod 175mm lenght 2
M4x60 Screw 2
M4x50 Screw 4
M4x40 Screw 22
M4x35 Screw 8
M4x30 Screw 4
M4x20 Screw 7
M4x16 Screw 11
M3x25 Screw 18
M3x16 Screw 2
M3x8 Screw 12
M2x10 Screw 5
M2x6 Screw 12
M4x20 (25) DIN913 Screw (worm) 2
M3x10 DIN913 Screw (worm) 2
M6 Nut 12
M4 Nut 69
M4 Self-locking nut 10
M3 Nut 27
M3 DIN315 Nut 3
M2 Nut 25
M4 Washer 10
M3 Washer 2
624zz bearing (4x13x5 mm) 25
F624zz bearing (4x13x5 mm) 18
696zz bearing (6x15x5 mm) 4
623zz bearing (3x10x4 mm) 6
MG-995 Servo + arm + screw 3
FS90R 360 servo or compatible 1
Rounded magnets 3x3mm 4
3mm LED 3
5mm LED 2
JGB37-550 Geared motors 2
Wire, diameter 1mm 1
Wire, diameter 2mm, lenght 50mm 230
Wire, diameter 1mm 1
Spring 22x9x7mm 2



























Old 01-13-2024, 01:19 AM
  #2  
50koruny
Thread Starter
 
50koruny's Avatar
 
Join Date: Jul 2018
Posts: 68
Received 49 Likes on 27 Posts
Default















Posting Rules
You may not post new threads
You may not post replies
You may not post attachments
You may not edit your posts

BB code is On
Smilies are On
[IMG] code is On
HTML code is Off


Thread Tools
Search this Thread

Contact Us - Archive - Advertising - Cookie Policy - Privacy Statement - Terms of Service -

Copyright © 2024 MH Sub I, LLC dba Internet Brands. All rights reserved. Use of this site indicates your consent to the Terms of Use.